
RSM8820CL
DESCRIPTION
MOTOR
SCREW M3X12
MOTOR SUPPORT 
SCREW M4X12
MOTOR GEAR 
SCREW M3X6
BEARING PRESS BOARD
GASKET Φ14XΦ16.8X0.9
BEARING 6002Z
GEAR
PINION 
GEAR BOX
BEARING 608Z
CIRCLIP 22
BEARING 6000Z
WASHER Φ16.5XΦ10.2X0.8
BIG GEAR 
SPINDLE 
PIN Φ5X18
BUSH Φ5XΦ10X8
SEAL WASHER 
MIDDLE BOARD 
GEAR BOX COVER
UPPER COVER 

NO.
1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24

DESCRIPTION
RECIPROCATING ARM 
BIG WASHER Φ5.2XΦ10X1
SCREW M5X10
BASE PLATE 
CONNECTION BRACKET 
INDUCTOR 
SWITCH 
SAFETY LEVEL 
SPRING 
LED
LED LIGHT COVER 
SCREW M5X12
TAPPING SCREW ST3X8
ALLEN KEY HOLDER 
ANTI-VIBRATION WASHER 
ANTI-VIBRATION RING 
RUBBER BLOCK 
SQUARE RUBBER BLOCK 
SEAL 
HOUSING 
TAPPING SCREW ST4X16
RUBBER PIN 
RUBBER BLOCK 

NO.
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
47
48

ST-UKW210806


